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Description of Damage
Job No. 18-1883-958

Code Word: SS "Norway”
Component: Beiler 24

In the inspection of the three drums of boiler 24, see
Annex, the following defects were found:

1. Lower Water Drum: For dimensions, see dimensional
survey record :

2. Surface corrosion droplet formation in the whole drum
area which however does not penetrate deeply.

1. Intermediate Drum: For dimensions, see dimensional
survey record

2. Severe corrosion pitting on both longitudinal welds
which does not extend below the minimum thickness.

1. Upper drum: For démensions see dimensional survey
recor

- 2. Surface corrosion droplet formation in the entire drum

area which however does not penetrate deeply.

After inspection of the drums of boiler 24 it can be stated
that in no case the wall thickness falls below the design
thickness. The magnetic particle examination did not give
rise to objections shutdown of the boiler, it is however
absolutely necessary to inspect the longitudinal welds of

boiler 24 again,
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APID: Kom.: 18-1883-5%8 iﬁennm:rt: §5 "Norway" Nachweis-Nr,:
AVG Com. 3 iCQdewcrd: Certif.-No. :
TE: BG: UBG: geichng.~Nx., : Priiforts:
Term.unit: Ass.: Sub.ass, : Drawg.No.: Ber.Nr.: 11281
Bauteil: side drum System: Fabr.~-Nr.:
Component: upper drum System: ’Fabr.~No.=

jPrifflichenzustand: geschliffen |Prifunfang ($): *)
Surface Condition of test area: ground {Test volume (%):
Hirmebehandlung: keine Schweibverfahren: Prifklasse:
Heat treatment: none Welding process: Test grades
Priifung nach: AD HPS/3 AW: Zfp 821

| Test according to: AW:

Bemerkuny/Remarks:

Bemerkung/Remarks: RN1 Pos 0,3,6,9 Uhr; RN2
Bemerkung/Remarks: O-Punkt 750, 1600, 2300, 3000mm ;
750, 1600, 2300, 3000mm

Pos 0,3,6,9 Uhr; LN1 Abstand von
LWZ2 Abstand von O~Punkt

Priifung an:
Test on:

Grundwerkstoff
Base material

(X)

st o s i

SchweiBkante { )
Weld edge

Schweifinaht
Weld geanm

Xy

Priiftechnik nach DIN 54130 ~ Test technigue to DIN 84130

Priifgerit/Ny.: Tiede-TWM 42
Test app. /No.: 8418948

Magnetisierungsart: JEW
Kind of magnetization:

Testbody;

Testkorper: Berthold

Tangentialfeldstirke (ka/m): 2.0 ~ 6.5
Tangential field intensity:

Prilfmittelhersteller: Fa.Peters
Test medivm manufact.:

Magnetpulver: MP 315 Pluid-Spray schwarsz
Magnetic particle:

wet:yes

RaBtja(x) nein{ )
no

fluorz.:ja({ }
fluor.: yes

no

nein(x)ixcntrastmittalz MP 224 Spray-weif

;Hedium of contr,.:

| Bemerkungens

Remarks:

Priifergebnis ~ Test result

Pos.
Jtem

Nehr-dr.
weld Ko.

1

Abmessungen

dimensions

2

werkstoff
material
1 . F

Bamerkungen

Beurteilung ’
remarks

evatuation
1.2

2]

150x150

1.0481

&

RN2

150%150

d

L

1.3 & = erflit/keine unzuldssigen Anzeigen
satizfactory/no indic. to be rezo?ﬁﬁ?

ne &

nicht erfilit

not satisfactory

=
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APID: Kom.: 18-1883-~958 |Kennwort: 55 "Norway" Nachw.-Ny., 3
AVG com. : Codeword: Certif.~No.:
B.Nr: 11280
Prifergsbnis - Test result
* T
Posg., Naht-Nr, Abmessungen Werkstoff Baurteilung Bemerkungen
lten weld No. dimensions material 5 evaluation remarks
2 1 1.9
iNY 150x150 e
LNZ 150x150 e
]
|
4
{
s o) €% ertllit/keine unzul 8ssigen Anze&%n ne = nicht arfGlle
£ satisfactory/no indic, to be recotded not satisfactory
E RTIFIED '{gfsmaﬁ COPY 5y
U 1 ore: 46562 voerde dewd  146.09.93 Sachvere tindiger:
Place: tated
Prifer: Stiety Prifaufsiche: Stietz | IO
Operator: Test Supervisor: L
15023084 11011 FRCRA 7

TOOSTOANT SF




Siieen or

Priifgegenstand - Test product

!
APID: Kom.: 18~1883~958 |Rennwort: S5 "Norway" (Rachweis-Nr, ;
AVG Com, : Codeword: Certif.-No,
E: BG: UBG: Zeichng.-Nr.: Priifort:
Term.unit: Ags.: Sub.Asg.: Drawg.No.: Bexr .Nr.: 11280
Bauteil: Untertrommel Systen; Pabr.-Nx.:
Component.: lower drum System: Fabr.-Neo.,:

Priifflichensustand: geschliffen
Surface Condition of test area: ground

Priifumfang (%): *)
Test volume (%):

wﬁruehéhandlungs keine Schweilverfahren: Priifklasge:
Heat treatment: none Welding process: Test grade;
Priifung nach: AD Hps/2 law: zf£p 821
Test according to: AWz

Bemerkung/Remarks: RN1 Pos 0,3,6,90hr;
Bemerkung /Remarks: O-Punkt 700,
Bemerkung/Remarks: O-Punkt 700,

1500, 2400, 3000, 3I800mm i
1500, 2400, 3000, 3900mm

RN2 Pos 0,3,6,90hr; LN1 Absztand von
LN2 2bstand von

Prifung an:
Test on:

Grundwerkstoff
Base material

{(X)

SchweiBkante {1}
Weld edge

Schweilnaht
Weld seam

*)

Priftechnik nach DIN 54130 - Test technigque to DIN 54130

Priifgerit/Nr.: Tiede-TWM 42

Test app./No.: 8418948

Kind of magnetization:

Magnetisierungsart: JEW

Tastkérper: Berthoid
Tegtbody:

lmnngantialfeldstﬁrke
}Tangentiaz field

intengity:

(A/m)y: 2.0 ~ 6.5

Priifmittelherstelleor: Fa.Peters

Test wmedium manuyface. :

Kagnetpulver: MP 315 Fluid
Magnetic particle:

-Spray schwarg

NaBs:ja(x) nein( )
no

fluoxz.:ja( nein{x)

Rontragtmittel:

MP 224 Spray-weip

o

P

wetyeg fluor.; yes no Medium of contr.:
Bemarkungen:
Remarke:

Priifergebnis - Test result

Pos, Kaht-Nr. Abmessungen Werkstoff Beurteiiung Bemerkungen
item weld No. dimensions materigl evaluation remarks
1 2 1 2 1) ]
K1 150x150 1.0481 ]
RN2 150x150 ¢
1.3 e = erfllit/kerine unzuidssigen Anzeigen ne = nicht erfaiir
satisfactory/no indic. to be Eﬁﬁf'ded not satisfactory
&
- CERTIFIED TO BE A TRUE COPY ~
LS Ljq of D2
Ort: 46562 Yoerde % 16.09.93 Sachverstindiger:
Place: dated ) Expert:
§
Pritfer: Stietz Prifaufsichr: stietz | -
Operator: Test Supervisors An D
fenss 0o sn. 135018k P £6 60 e
LECsYemD '
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e
APID: km.: 18~1883~958 %Kennwort: 88 “"Norway"“ Nachw.-Nr.:
AVG Com, 3 |Codeword: Certif.-No.:
B.Nz: 11279 .
Priifargebnis ~ Test result ‘
Pos, Naht-Nr. Abmessungen Werkstoff Beurteilung Bemerkunigen
Ttem weld No. dimenisions materiai evaluation remarks
: 1 4 i 1 2 1.)
LN1 150x150 e
{N2 150x15¢ e
!
|
1.) & = erflilc/keine unzuldssigen Anzeigen ne = nicht epfiilit
ﬁ' satisfactory/ne indic. to be recm% not satisfactory
CERTIFIED T0 BE A TRUE COPY N\ o+ €20 pre of S
Ori: 46562 Voerde den % 15.09.93 Sachverstindigers
“ ace: daydtesf A Expert:
Prifer: Stietrz Prifaufsicht: Stierz | '
| Operator: Test Supervisor: ‘
1§
. w *, 37
7 by 15035284 Il £6 R0 W
FIN 208¢-302-8%+ - i
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Prifgegenstand - Test product

APID: Kom.: 18~1883-958 |Kennwort: 55 “Norway" Nachweis~Ny.:
AVG com. < Codeword: Certif.-No. @

TE: BG: UBG: zgeichng.~Nx.: Priifort:
Term.unit: As8.: Sub.A8s.: Drawg.No.: Ber.Nr.: 11279
Bauteil: Obertrommel Systems Pabr.-Nr.:
Component: upper drum System: Faby.~No.:

Priifflichenzustand: geschliffen
surface Condition of test area: ground

Priifumfang (3): *)
Test volume (%):

Heat treatment: none

Wirmebehandlung: keine

SchweiBverfahren:
Welding process:

Priifklasse:
Test grade:

Prifung nach: AD HP5/3
Test accoprding to:

aw: zfp 821
AW:

Bemerkung/Remarks: RN1 Pos 0,3,6,9 Uhr ;
Bemexkuny/Remarks: O-Punkt 900, 18600, 2300, 3100mm ;

RN2 Pos 0,3,6,9 Uhr ; LN1 Abstand von
LN2 Abstand von 0-Punkt 500,

Bemerkung/Remarks: 1600, 3100mm
Pritfung an:  Grundwerkstoff (X) Schweifikante { ) Schweifinaht (X)
Test on: Bage material Weld edge wWeld seam
priiftechnik nach DIN %4130 - Test technique to DIN 54130
Priifgerit/Nr.: Tiede-TWM 42 Magnetisierungsart: JEW
Test app./No.: §418948 Rind of magnetization: !
Testktrper: Berthold Tangentialfeldstirke (kAfm): 2,0 - 6.5
Testbody: Tangential field intensity:
priifmittelhersteller: Fa.Peters Magnetpulver: MP 315 Fluid-Spray schwarz
Test medium manufact.: Magnetic particle:
NaBija(x) mein( ) |fluorz.:ja( ) nein{x) Kontrastmittel: MP 224 Spray-weil
wetiyes no fluor.: yes no Medium of contr.:
Eemerkungen:
Remarks:
Priifergebnis — Test resuit
Pos, Naht~Nr. Abmessungen werkstoff Beurteilung Bemeckungen
item weld No. dimensions material evaluation remarks
k| 2 1.3
kW1 150x150 | 1.0681 e
RN2 150x150 ¢
1.} & = erfiiit/keine unzuldssigen Anzeigen . ne = picht erflllt
,_Q?m satisfactory/ne indic. to be rgcuraé§3% not satisfactory
CERTIFIED TOBEATRUE copY o
EH : sl
Ort: 46562 Voerde den 16.09,93 sachverstindiger:
Place: dated . Expert:
priifer: Stietz prifaufsich: srietz i -
Operator: Test ‘Supervisor: \4 KA d
AN TAGSC-207-RF+ 21294 i 30w




